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Headache Prevalence  

ÂChildren up to 18 years 58%  

Â1.5/1 Female/Male  

ÂMigraine incidence 7.7%  

ÂFemales 9.7% 

ÂMales 6% 

 

Abu-Arafeh 2010 



+ 
A child with a headache ðThe Parent 

ÂI am worried my child has a serious illness 

(perhaps a brain tumor or meningitis)  

ÂThere is no such thing like this in our family ð even 

my headaches are not as severe  

ÂAnyway children do not get headaches ð it means 

something is wrong  

ÂHe is missing school so often ð can you not fix this  



+ 
A child with a headache  

In the real world of primary care  

ÂGP research database  

Â1987-2005 



Table 1 General practitioners' diagnoses of headache.  

Kernick D et al. Cephalalgia 2009;29:1311-1316 

Copyright © by International Headache Society 

8/10 children are not given a diagnosis  



Table 4 Number of migraine cases (n = 7468) receiving prescribed drug treatment.  

Kernick D et al. Cephalalgia 2009;29:1311-1316 

Copyright © by International Headache Society 

1 in 5 with a diagnosis of migraine are on medication  



Table 2 Mean consultation rate in the year before the index date.  

Kernick D et al. Cephalalgia 2009;29:1311-1316 

Copyright © by International Headache Society 

You are likely to see them more than the usual  



Table 3 Important diagnoses in cases and controls in year following presentation.  

Kernick D et al. Cephalalgia 2009;29:1311-1316 

Copyright © by International Headache Society 

Headache alone is a poor discriminator of serious intracranial pathology  
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Molly  - 11 yrs   

ÂAm I dying?  

ÂWill this get worse?  

ÂNothing works?  

ÂParacetamol works perhaps it will get better if I 

take this regularly  

ÂIf I say something about my headache, no one 

takes it seriously anyway  



+ 

Do we need a scan? 

Â Wober -Bingol et al 1996, Vienna ð unselected 

consecutive series 462  - 2 had (0.4%) tumor. Both 

scanned on the basis of clinical history +/ - 

examination  
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Primary Headaches  

ÂMigarine  

ÂTension Type Headache  

ÂTrigeminal Autonomic Cephalagias  

ÂOthers (we havenõt worked out yet) 



+ 
Secondary Headaches  

ÂTrauma 

ÂDrugs (including withdrawal)  

ÂInfection  

ÂVascular  

ÂNon vascular ie Tumor/IIH  

ÂHomeostasis 

ÂENT/Eyes/  

ÂPsychiatric illness  

 



+ 
Childhood syndromes related to 

migraine  
Â Abdominal migraine  

Â Interfering, dull, periumbilical, at least an hour, well 

in-between, nausea/anorexia/vomiting/pallor  

Â Cyclical Vomiting Syndrome  

ÂRecurrent, severe, discreet episodes, stereotypic, 

associated features  

Â Benign Paroxysmal Vertigo  

ÂAt least 3/yr, usually mins, vertigo, nystagmus, 

vomiting  
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Childhood syndromes related to 

migraine  
Â Alternating Hemiplegia of Childhood  

Â  onset <18 mo  

ÂPhase 1 dev delay, abn eye mvt, dystonia  

ÂPhase 2 Hemiplegia, ataxia, chroeathetosis  

ÂPhase 3 Fixed deficit, epilepsy  

Â Reccurent Limb Pain  
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Migraine in 

Adult  

Migraine in a 

child  

Tension 

Headache in 

a child  

Site Temporal  Frontal  Frontal  

Laterality  Unilateral  Bilateral  Bilateral  

Pain Moderate to severe  Mild to severe  Mild to Severe  

Time 4 to 72 Hours Minutes to hours  

 

Minutes to hours  

Nature of pain  Throbbing  

Stabbing  

Any form  òBand likeó 

Compressive  

Associated 

symptoms  

Nausea or Vomiting  

Photophobia or 

Phonophobia  

Not always No associated 

symptoms  

Aura 1/3  Rare Not present  

Disability  High  High  Mild to moderate  
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Symptom/Sign  Red Flag Diagnosis  Probable 

òbenignó 

diagnosis  

Fever and headache  Meningitis, encephalitis, 

brain abcess  

? Systemic illness 

Sudden-onset 

headache after:  

coughing  

sneezing 

straining  

exercise  

intercourse  

any Valsalva manoeuvre  

Sub Arachnoid 

Haemorrhage  

Pituitary apoplexy  

Bleeding in to a pre 

existing mass lesion  

Primary exertional 

headache,  

primary cough 

headache,  

primary coital 

headache 

Focal neurology  Stroke, TIAs, Vascular 

malformation, mass lesion  

Migraine with aura  

Papillodema  Mass lesion, 

Hydrocephalus  

Idiopathic 

intracranial 

Hypertension  
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Symptom/Sign  Red Flag Diagnosis  Probable  

òbenignó 

diagnosis  

Early morning 

headache 

Raised Intra Cranial 

Pressure 

Idiopathic 

Intracranial 

Hypertension  

Headaches despite 

analgesic  

Sub dural  or sub arachnoid 

haemorrhage  

Medication Overuse 

Headache 

Headache and lethargy  Carbon Monoxide 

Poisoning  

Chronic Fatigue   

Red eye Acute Glaucoma  Trigeminal  

Autonomic 

Cephalagia  



+ 
Red Flags 

ÂDiagnosis of exclusion  

ÂHistory, history and history  

ÂExamination and documentation ( the curve ball)  

ÂBottom line ð you need time to do this  

ÂBook a double appointment!  

ÂInformation gathering  



+ 
Clinical Examination  

ÂNature of pain ð poor discriminator  

ÂPostural headache ð worse in morning, worse on 

valsalva 

ÂOccipital headaches  

 



+ Examination  

ÂBlood pressure  

ÂGait 

ÂEyes  

Âpupil size  

ÂPupilary reaction  

Ânystagmus 

ÂFundoscopy  

ÂSaccades  

 

 



+ 
Clinical Examination  

ÂFever 

ÂMeningism  

ÂRash 

ÂTrauma 

ÂEye signs ð diplopia, nystagmus  

ÂFundoscopy  

ÂRaised ICP  
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Pattern recognition  

ÂAcute headache  

ÂAcute recurrent headache  

ÂChronic progressive  

ÂChronic non progressive  

Rothner 2001 
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Chronic Non Progressive  

ÂUsually an evolution of a primary headache  

ÂChronic daily headache  

ÂTransformed migraine  

ÂMedication overuse  

ÂNew daily persistent headache  



+ 
Chronic and Progressive  

ÂHeadaches worse over time  

ÂTypically weeks or months  

ÂCause ð Brain tumor and Idiopathic Intracranial 

Hypertension  
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Acute headaches  

ÂNo prior history  

ÂJust appears 

ÂUsually easy to spot  

ÂCause  - viral illness, bacterial infections, SAH  



+ 
Acute recurrent headache  

ÂCommonest presentation  

ÂCause 

ÂMigraine  

ÂTension type headache  

ÂTACs 
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At least 5 attacks1 fulfilling criteria  

ÂHeadache attacks lasting 4 -72 hours (untreated or 
unsuccessfully treated)  

ÂHeadache has at least two of the following characteristics:  

Âunilateral location  

Âpulsating quality  

Âmoderate or severe pain intensity  

Âaggravation by or causing avoidance of routine physical 
activity ( eg, walking or climbing stairs)  

ÂDuring headache at least one of the following:  

Ânausea and/or vomiting  

Âphotophobia and phonophobia  

Not attributed to another disorder  

 



+ 
Triggers  

 

ÂStress 

ÂRegularity  

ÂMeals 

ÂSleep 

ÂChange in weather  

ÂExercise  

ÂFood ð Caffeine, Alcohol, Drugs  

ÂDehydration  

Â Tendency for parents and practitioners to administer small 
doses of analgesia, leading to chronicity  

 



+ 
Pitfalls  

ÂRecognition  

ÂLocation of pain ð cheek (sinusitis)  

ÂNeck pain  

ÂEye strain  

ÂPeriodic syndromes  

ÂAcceptance  

ÂToo little too late  

ÂTreat early and give adequate (not half hearted) 

doses 

Â(eg 20mg/Kg of paracetamol or 10mg/Kg of 

Ibuprofen) (5mg or 10mg domperidone) 

(Sumatriptan 10mcg per actuation)  

 

Cady 2005, Swadron 2010, Cuvellier 2010  
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Treatment principles  

ÂHealthy lifestyle ð eating breakfast, sleep hygeine , 
exercise and hydration  

ÂTools to cope with stress ð time out, breathing, counting  

ÂTreat early and with good doses  

ÂChronification  

ÂGastroparesis  

ÂSchool attendence  and social participation is part of 
outcome measure so insist on this  

ÂAllow child to participate ð some elect not to have 
medication  
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BNF and Licensing 

ÂParacetamol 

ÂIbuprofen  

ÂSumatriptan nasal spray for children >12 yrs  
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Treatment principles - Medication  

ÂTriptans can be an useful adjunct (do not use in hemiplegic 

migraine)  

ÂProphylactics ð start slow and increase until desired outcome 

or side effect  

ÂCaution ð side effects come early  

ÂMinimum of 3 months of drug trial in good dose before 

giving up  

ÂChoice of medication could relate to co morbidity ð sleep, 

anxiety, depression  

ÂManage expectations ð òNo cureó 
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Migraine prophylactics  

Drug  Dose range (mg per 

day)  

Evidence  

base  

Side effects  

Pizotifen 0.5 to 1.5mg 

Nocte 

Weak  

evidence but 

relatively safe 

and 

reasonable 

first choice  

 

Sedation, weight 

gain  

Propanalol  40 to 180 mg 

BD 

Good 

evidence  

Weight gain, 

lethargy, night 

mares, can make 

asthma and diabetes 

worse  

Topiramate  25 to 200 mg 

OD or BD 

Good 

evidence  

Weight loss, tingling 

and numbness, word 

finding difficulties  
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Migraine prophylactics  

Drug  Dose range (mg per 

day)  

Evidence  

base  

Side effects  

Gabapentin  300 to 900mg 

TDS 

Weak  Relatively  clean -  

Flunarizine  5 to 20mg 

OD 

Strong  - first 

choice for 

Hemiplegic 

migraine  

Weight gain, 

extrapyramidal 

movements, 

depression  

Valproate  80 to 1000 mg 

BD 

Weak  Weight gain, hair 

loss, teratogenicity  



+ 
Non Pharmacological Therapy  

ÂBehavioral therapies  

ÂHypnosis ð 144 children CDH self reported 4.5 to 

1.4 per week  

ÂBiofeedback  

ÂCBT 

ÂMeditation  

ÂAcupuncture  

Â47 patients òpleasant and helpfuló 

 

Kohen 2007,Kemper 2000, Backer 2008  
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Non Pharmacological Therapy  

ÂNon-proven options 

Âhomeopathy 

ÂProven not to work 

Âchiropractic 

Âosteopathy 
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Nutraceuticals  
ÂòNaturaló OR òAlternativeó 

 Compound  Notes  

Coenzyme Q10 Electron transport, 

anti inflammtory , 

protective against 

glutamate toxicity  

150mg per day 

(Rozen 2002) 

Butterbur Extract  Antispasmodic, anti 

inflammtory  and 

vasodilator  

25 to 50mg per day  

(Pothman 2005, 81.6% 

improvement)  

Magnesium  9mg/kg/day as tds 

(Wamg 2005, 

decrease in headache 

days)  



+ 
Nutraceuticals  

Compound  Notes  

Riboflavin  

(Vitamin B 2) 

Precussor for flavin  ð 

coenzyme for 

mitochondrial 

oxidation  

40mg per day  

(Bruijn  2010, 

equivocal results)  

200/400mg  per day  

(Condo 2009, 50%  Ď 

in 68%)  

Feverfew  

(pyrethrum 

parthenium ) 

Serotonin inhibitor  MIG-99, 6.25mg tds 

(CO2 extraction )  

(Deiner  2005) 

Ginkolide  Platelet activating 

factor antagonist and 

a free radical 

scavenger  



+ 

Summary...  
Â Give yourself some time to make the diagnosis (it will save time 

eventually)  

Â Migraine is more common than we think  

Â Secondary headaches occur but are uncommon  

Â An easy paradigm for teasing out secondary (red flag) headaches  

Â Treat early with adequate doses  

Â If you decide to image, better get the paediatricians involved.  

Childrenõs Headache Clinic 

Great Ormond Street Hospital  

Prab.prabhakar@gosh.nhs.uk  
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Sumatriptan  

Tablets 50mg and 100mg (unlicensed)  Repeat after 2 hrs for 

recurrence  

Age Dose 

6 to 10 25mg 

10 to 12 50mg 

12 to 18 50 ð 100 

mg 

6mg/0.5ml prefilled syringe with auto injector sub 

cutaneous (unlicensed)  

Repeat after 1 hr  for 

recurrence  

12 to 18 6 mg 

Intranasal spray  10mg/0.1ml (2 dose units) or 

20mg/0.1ml (2 or 6 dose units) (licensed)  

Repeat after 2 hrs for 

recurrence  

12 to 18 10 to 20mg 



+ Some practical suggestions  

Â Early nausea/tablet problems  

 

 

 

 

Â Headache recurrence  

 

 

Â Tolerability issues  

Â Wafers  

Â Rizatriptan 10mg  

Â zolmitriptan 2.5mg  

Â Spray  

Â zolmitriptan 5mg  

Â sumatriptan 20mg  

Â DHE spray  

Â Naratriptan  

Â Eletriptan  

Â Almotriptan  

Â Naratriptan  

Â Almotriptan  

Â Frovatriptan  

Clinical problem         Possible solutions  
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Medication  

Lifestyle 
management  

Education, 
support, manage 

expectations, 
close follow up  

Behavioural  
therapy  

Trigger 
management  

MIGRAINE 

44 


